
Housatonic Water Works Company – Water System Evaluation
Great Barrington, MA

TOC-0

HOUSATONIC WATER WORKS COMPANY 

WATER SYSTEM EVALUATION

Submitted to:
Town of Great Barrington, MA

June 29, 2021

Prepared by:
AECOM

  



Housatonic Water Works Company – Water System Evaluation
Great Barrington, MA

TOC-1

Table of Contents
1 Introduction ............................................................................................................................................................ 1-1

1.1 Purpose and Scope......................................................................................................................... 1-1
2 Water Supply .......................................................................................................................................................... 2-2
[...]
Table 4-4: Recommended Capital Improvements for the Long Pond WTP

Chemical Storage and Feed System Capital Improvement Recommendations

1 Replace sodium hypochlorite day tank with one that has graduations and add a clear
calibration tube or chamber to allow for direct physical checking of actual feed rates.

Mechanical Process Capital Improvement Recommendations

1 Installation of an onsite emergency generator to power the entire plant in the event of a
power failure.

2 Installation of a mixer in the 1.0 million gallon storage.  Consideration should also be given to
installation of a THM removal system.

Electrical Capital Improvement Recommendations

1 Install an electrical connection to allow for a portable generator to be installed until the
installation of an on-site generator is completed.

2 Replace the existing utility pole on the property.

Process Automation and Control Capital Improvement Recommendations

1 Incorporate a high raw turbidity alarm into the plant’s SCADA system.

2 Incorporate a high and low point of entry chlorine residual alarm into the plant’s SCADA
system.

4.5 Summary and Recommendations
The review of the operating and water quality data shows that the WTP is operating as intended and is
generally able to meet USEPA water quality standards. That being said, in recent years the treatment
plant has not always been able to meet regulatory limits. Individual HAA5 samples exceeded the limit in
4th quarter 2018 and 1st quarter 2019, though the LRAA remained below the MCL. It is also suspected a
seasonal manganese spike occurs during the summer which causes manganese concentrations to
exceed the SMCL and causes discoloration in the distribution system. The current treatment system
relies on an antiquated process and in order to prepare for future decreasing water quality, treatment
alternatives should be considered to supplement or replace the slow sand filtration system. In addition,
lead and copper in the distribution system has been a problem as recently as 2018 and the system still
does not have a corrosion control program.

To reduce the chances of previous water quality issues from being repeated and to proactively address
future more stringent regulations and/or worsening source water quality, recommendations are
presented below.



Housatonic Water Works Company - Water System Evaluation
Great Barrington, MA

4-32

4.5.1 Modification of Long Pond WTP Intake

As discussed in Section 4.2.2., the water temperature measured at the treatment plant, while seasonally
predictable, has a significant range that is much larger than a typical treatment plant which treats a
surface water source. The temperature fluctuations are likely due to the depth of the shallow intake
which is approximately 4 feet deep (Section 2.2.1). The closer the intake is to the surface, the more
susceptible the influent is to the ambient temperature. It has been observed that the amount of
customer complaints concerning poor water quality occur predominately during the summer when the
water is warmer. These complaints could be linked to a seasonal manganese spike or eutrophication in
the reservoir, both of which could be reduced in severity if the intake was lower.

According to several HWWC documents, a second active intake exists at a depth of about 8 feet and is
located farther into the reservoir. It is recommended to first confirm the depths and locations of the two
intakes. If the second intake is deeper and further towards the center of the reservoir than the
shallower intake closer to the plant, considerations should be made to close the shallow intake and rely
entirely on the deeper intake. The deeper intake should reduce the temperature swings and reduce the
worsening water quality conditions associated with seasonal turnover of surface water source.

4.5.2 Minimization of DBP Formation

It is recommended the HWWC keep a close watch on DBP formation and have a plan in place for DBP
minimization.

Generally, there are five common techniques that are used when DBP formation is a concern,
summarized below with recommendations specific to the HWWC system:

1. Switching secondary disinfection from free chlorine to chloramines. For HWWC, the DBP issue
is not severe, and it is not recommended to switch to chloramines. This is typically reserved as a
last resort and for situations where DBPs are much harder to control.

2. Minimizing the use of chlorine in the distribution system. Minimizing the use of chlorine would
be effective for lowering DBP formation potential but could come at the expense of total
coliform violations. The current practice of maintain low but “measurable” free chlorine residual
appears to be doing a good job in maintaining a proper secondary disinfectant and it is probably
best to continue with this practice.

3. Managing water age. Issues with DBP are very often linked to increased water age in a
distribution system. The annual flow data from the Long Pond WTP suggests demand has been
decreasing since 2015, which could increase the water age within the 1.0 MG storage tank and
the distribution system. Efforts to periodically turnover the storage tank and flush the
distribution system should assist in managing DBP formation.  Additionally, it is recommended a
mixing system be installed in the 1.0 MG Storage Tank in order to minimize stagnation and
reduce water age.

4. Reducing the amount of TOC entering the distribution system. If the practice of water age
management is not effective, reducing TOC entering the distribution system would be the next
step, accomplished by making changes at the WTP. The current slow sand filtration process does
not offer much flexibility to optimize TOC removal because there is no upstream chemical



Housatonic Water Works Company - Water System Evaluation
Great Barrington, MA

4-33

addition, so treatment alternatives would have to be considered to replace the current
treatment plant. Several treatment alternatives shown to provide effective TOC removal that
would be appropriate to meet the HWWC system demands include:
a. KROFTA Sandfloat Dissolved Air Flotation Clarifier/ Dual Media Filter. This KROFTA

system combines flocculation, flotation, and filtration in one piece of equipment. This
unit has been shown to effectively reduce TOC concentrations throughout Western
Massachusetts and can be manufactured to meet the HWWC system demand.

b. Ion-exchange. The use of ion exchange resin in a pressurized vessel has been shown
throughout New England to effectively reduce TOC concentrations. The process
operationally works similarly to pressure filtration, but instead of backwashing, the resin
is regenerated by an outside service on a periodic basis. This means zero waste to be
disposed of onsite.

c. In-line Filtration. The use of direct filtration is a more conventional process similar to the
existing slow sand filters. The process will still rely on a gravity filtration, but the filter
influent will be chemically dosed and flocculated so TOC can be removed by the filters.

4.5.3 Addressing Seasonal Manganese

The report from Cornwell Engineer Group dated October 29, 2020 concluded the discoloration of water
in the distribution system was caused by a seasonal increase in manganese from the Long Pond
Reservoir. Any future treatment alternatives should include a process to remove manganese on a
seasonal basis. The following are common treatment alternatives for manganese:

1. Chlorine Dioxide. The oxidation of dissolved manganese to a non-aqueous form with chlorine
dioxide for subsequent removal with either filtration or DAF has been implemented in several
surface water treatment plants in New England. Chlorine dioxide is not able to be implemented
upstream of slow sand filtration, therefore additional filtration or sedimentation would need to
be installed downstream along with chlorine dioxide.

2. Potassium Permanganate. Similarly, to chlorine dioxide, potassium permanganate oxidizes
manganese to a non-aqueous form for mechanical removal. The advantage of permanganate is
it’s applied with a chemical feed pump while chlorine dioxide requires a generator. The
disadvantage is overdosing causes water to turn pink while it is usually more difficult to
overdose with chlorine dioxide. Also, similarly to chlorine dioxide, potassium permanganate
would need to be installed downstream of the slow sand filters with an additional filtration or
sedimentation process.

3. Adsorptive media filtration. Adsorptive media filtration relies on manganese remaining in the
dissolved form and adsorbing to filter media which has been chemically treated with an
adsorptive coating. This process doubles as a mechanical filtration process, but the adoptive
coating requires regeneration with either sodium hypochlorite or potassium permanganate on
either a continuous or intermittent basis (depending on the concentration of manganese).



Housatonic Water Works Company - Water System Evaluation
Great Barrington, MA

4-34

4.5.4 Replacement of Existing Long Pond WTP

Slow sand filtration, the process currently utilized at the Long Pond WTP, is considered an antiquated
technology for surface water treatment. Many new technologies have been developed and
implemented throughout New England to address a variety of contaminants in surface water sources.
Taking into account the age of the process and the history of customer complaints, AECOM recommends
plans be considered for the long term replacement of the system.

An upgrade to the existing plant should be able to at least meet the current maximum day demand (0.3
mgd in 2018) with one train out of service.  While the potential future maximum day demand could be
as high as 0.39 MGD if HWWC wanted to increase its customer base, an upgraded plant with a capacity
of 0.3 MGD was evaluated.   An additional treatment train could be added to increase the plant capacity
to 0.39 mgd in the future or the 1.0 MG storage tank could provide the additional 0.09 MGD required if
one train was out of service during maximum day conditions.  The 1.0 MG storage tank has a useable
storage of about 250,000 gallons which should provide supplemental flow in the event of two days in a
row of future maximum day conditions.  The new treatment process should provide for the removal of
turbidity and TOC (discussed in Section 4.4.2, Bullet 5) as well as a seasonal manganese increase
(discussed in Section 4.4.3). Previous sections of this report have outlined multiple treatment
alternatives for each of these contaminants. AECOM’s recommendation for a future treatment system is
pressure filtration using adsorptive media followed by ion exchange.

The use of pressure filtration would provide sufficient turbidity removal and can address not only a
seasonal manganese issue, but any concentration of manganese in the source water throughout the
year. The adsorptive media system would require a chemical oxidant injected into the filter influent,
likely sodium hypochlorite, to continuously regenerate the adsorptive coating of the filter media.

Alternatively, the manganese could be removed by oxidizing the manganese directly into a filterable
particle rather than achieving removal via an adsorptive process. While chlorine dioxide is capable of
oxidizing manganese for removal, it’s use also requires additional processes to mitigate potential
chlorite formation.

The use of potassium permanganate is still an option with adsorptive media filtration, however there is
a risk of overdosing potassium permanganate causing pink water. Additionally, while potassium
permanganate is able to continuously regenerate the adsorptive media, it often oxidizes a greater
percentage of raw manganese than sodium hypochlorite which causes the removal mechanism to be
predominately mechanical rather than adsorptive. The oxidized raw water manganese along with the
additional manganese added due to the use of potassium permanganate being loaded onto the filter will
cause more frequent backwashing. The use of potassium permanganate should be reserved for cases
where removal via adsorptive media is not an option, particularly when the raw water metals are
complexed with organics. The continuous regeneration of the adsorptive media using sodium
hypochlorite, a chemical already in use by HWWC, would be preferable.

The selection of ion exchange (IEX) for the TOC removal process was based predominately on the
constrictions of the site. The KROFTA Sandfloat DAF/Dual Media Filtration system has been shown to be
effective for turbidity and organics removal throughout western Massachusetts, however the property
owned by HWWC around the Long Pond WTP is limited and the use of DAF would require substantial
space for residuals control. Direct filtration would also require similarly, but not as much, space for



Housatonic Water Works Company - Water System Evaluation
Great Barrington, MA

4-35

residual handling such as lagoons. The benefit of ion exchange is the vessels will not be backwashed,
rather the exhausted brine used to regenerate the media within the vessel would need to be disposed of
periodically. The exhausted brine does not require significant storage space and can be contracted for
removal by a vendor.

The design criteria for a future treatment plant was based on the demands discussed in Section 3 and
water quality data presented in Section 4.2. The design criteria are summarized in Table 4-5.

Table 4-5: Design Criteria for Future WTP

Parameter Units Flow Capacity for New Treatment Plant
Total Plant Flow Rate MGD 0.6 MGD
Number of Process Trains 2 (1 operating and 1 standby)
Flow Rate for Each Process Train MGD 0.3 MGD
Pressure Filtration with Greendsand Media
     Filter Surface Loading Rate gpm/sf 3.0 gpm/sf
     Working Pressure Psi 100
     Vessel Diameter Feet 9.5
     Side Shell Feet 6
     Greensand Media Depth Inches 18
     Anthracite Media Depth Inches 12
     Gravel Depth Inches 15
IEX Process
     Vessel Loading Rate gpm/sf 7.4
     Working Pressure Psi 100
     Vessel Diameter Feet 6
     Vessel Height Feet 11.9
     Resin Depth Inches 36
     Gravel Depth Inches 15
Anticipated Raw Water Quality
     Manganese mg/L 0.00 – 0.10
     Total Organic Carbon mg/L 2.50 – 4.50
     Color c.u. 5 – 20

To manage the overall cost of the project while still addressing the more immediate concerns of the
water system, the construction of the new treatment plant can be divided into two phases.

4.4.4.1 Phase 1: Supplemental Greensand Media Filter and New Treatment Building

The focus of Phase 1 is to address the immediate needs of the water system while planning for the
addition of future processes to eventually replace the slow sand filters.  The main components of the
first phase include the construction of a new 30 foot x 70 foot treatment building, the installation of a
single Greensand filter vessel (design capacity 0.3 MGD) and connecting the filter to the existing Long
Pond WTP.



Housatonic Water Works Company - Water System Evaluation
Great Barrington, MA

4-36

The proposed site of the new treatment building is to the northeast of the Long Pond WTP and
northwest of the Chlorine Contact Tank (CCT).  The location of the proposed water treatment plant is
shown in Figure 4-13.

Figure 4-13: Proposed Location of new WTP

The new treatment building will contain a single Greensand media filter.  As part of Phase 2
construction, a second Greensand media filter will be added.  The reason for a single filter as part of
Phase 1 is the filter will only be serving as a supplementary treatment process.  Since the Greensand
media filter will be installed downstream of the slow sand filters, turbidity removal would already have
been accomplished.  The main purpose of the Greensand filter under Phase 1 is to address the seasonal
manganese issue.  This means the filter will be used infrequently and the Long Pond WTP could remain
functioning in the event the Greensand filter is not operational.  The filter will likely receive flow only
during the summer months and will require infrequent backwashing due to the aforementioned
turbidity removal being completed by the slow sand filters.

The new treatment plant will be connected to the Long Pond WTP from the 8-inch stainless steel pipe
which conveys effluent from the slow sand filters to the chlorine contact tank.  Phase 1 of construction
will include adding two tees to the 8-inch finished water piping, upstream of the sodium hypochlorite
addition.  The first tee will convey water to a booster pump which will pump filtered effluent from the
Long Pond WTP to the new treatment building and pressurizing the Greensand media filter.



Housatonic Water Works Company - Water System Evaluation
Great Barrington, MA

4-37

Additionally, the second tee on the finished water piping will convey Greensand filter effluent to the
chlorine contact tank.  Finished water will then flow from the chlorine contact tank back to the Long
Pond WTP to be pumped to the 1.0 MG storage tank as normal.  An 8-inch valve will be installed in
between the two tees in order to control whether filtered water goes to the new treatment plant as
required.

The new treatment plant will contain additional space for a laboratory, electrical and mechanical
equipment, sodium hypochlorite storage, and space for future addition of a second Greensand filter and
two ion exchange vessels.  The sodium hypochlorite addition is required to continuously regenerate the
Greensand media in order to maintain its adsorptive properties.  Since the potential exists for sodium
hypochlorite to increase the pH above the acceptable range for Greensand filtration, pH adjustment
may be required upstream of the filter and pH monitoring probes should be installed prior to and
following filtration.  Additional room has been planned for in the new treatment building in the event
caustic is required to be added to increase the treatment plant effluent pH and/or if a corrosion control
chemical is required. Additional chemical feed pumps and storage has not been included in the cost
estimate for caustic and/or a corrosion control chemical.

The residuals control will be completed under the first phase of construction, however due to the
infrequent use and backwashing of the single Greensand filter, the residuals control will be minimal until
the completion of Phase 2.  The residuals control consists of a spent washwater recycle tank which will
be constructed out of concrete and located underneath the new treatment plant.  Spent washwater will
be allowed to settle within the recycle tank and the decant will be pumped out of the recycle tank to the
head of the new treatment plant to be recycled.  The recycle rate typical for this process is 10% of the
total influent flow.  Once the settled sludge accumulates at the bottom of the recycle tank, it will be
transferred using a sludge transfer pump into a 5,000 gal sludge storage tank to eventually be hauled
away for disposal. The washwater will be supplied from the 1.0 MG storage tank via an 8-inch pipe
which will connect the storage tank to the new treatment plant.

Figure 4-14 shows a process flow diagram of the current processes utilized at the Long Pond WTP with
the Phase 1 upgrades outlined in red.



Tu

Butterfly Valve

Turbidimeter

pH pH probe
S Grab sample location

FM Flow Meter

Cl res Chlorine residual

LEGEND

PLOT DATE:

NO SCALE

HOUSATONIC WATER WORKS COMPANY
Water System Evaluation

3/26/2021
Figure 4-14: Phase 1 – Supplemental Adsorptive
Media Filter and New Treatment Building

SWW        Spent wash water

FIN           Finished water
FIL            Filtered water

BWW        Backwash water

RW           Raw water

OVF         Overflow

BWP         Backwash pump

RCP         Recycle pump

S               Sample tap

CL RES    Chlorine Residual

NaOCl      Sodium hypochlorite

REC         SWW Recycle

AS            Air scour

FM

FM

RW

NaOCl

S

S Tu

Tu

OVF

CHLORINE CONTACT TANKSLOW SAND FILTER NO. 1

SLOW SAND FILTER NO. 2

10 HP

10 HP

S

pH

Cl res

S

pH

Cl res

FM

FILTER TO
WASTE

TO
DISTRIBUTION

1.0 MG
STORAGE TANK

Pump

36" SAND

12" SUPPORT GRAVEL

Vertical
Pressure
Filter No. 1

21
0 

G
PM

Pi

Pf
Pressure (initial)
Pressure (final) Pi

Pf

S

Tu

FIL

BWW

SWW

RCP’S

SWW Recycle Tank
(buried concrete):
11,000 gal

REC

Air scour blower

5,000 gal Sludge
Storage Tank

LONG POND RESERVOIR

NaOCl

Cl res

S

5 HP 5 HP

pH

pH adjustment
if needed

pH



Housatonic Water Works Company - Water System Evaluation
Great Barrington, MA

4-39

4.4.4.2 Phase 2: Additional Greensand Filter and IEX Process

The focus of Phase 2 is to decommission the slow sand filters, install two ion exchange (IEX) vessels
downstream of the Greensand filters for organics removal, and install a second Greensand media filter
to bring the total capacity of the new treatment plant to 0.6 MGD or 0.3 MGD with one train out of
service.

Modifications will be made in order to bypass the slow sand filters and ultimately decommission them.
A reducer will be installed on the 10-inch stainless steel pipe which brings raw water into the treatment
plant.  The reducer will be connected to the tee which allows flow to the new treatment plant with new
8-inch pipe, effectively bypassing the slow sand filters.  Additionally, a second booster pump will be
installed on the pipe going to the new treatment plant as a standby in the event the first pump fails.
The effluent from the new treatment plant will continue to be conveyed back to the Long Pond WTP
where it will be post chlorinated prior to entering the chlorine contact tank. A section of the 8-inch pipe
will be removed and two blind flanges installed between the tee conveying raw water to the new
treatment plant and the tee receiving the treated effluent going to the chlorine contact basin to ensure
raw water cannot bypass the new treatment plant.

At the new treatment plant, a tee will be installed to split the raw water flow into two treatment trains.
The first train will consist of the original Greensand media filter which will be in series with the an IEX
vessel in the new treatment building.  The second train will consist of the second, newly installed
Greensand media filter, which will be in series with the second IEX vessel in the new treatment building.
These two treatment trains will be tied together downstream of the IEX vessels and sent back to the
Long Water WTP for post chlorination.  The sodium hypochlorite feed in the new treatment plant will
continue to provide pre chlorination to the Greensand media filters.  When the treatment is operated
after the completion of Phase 2, the residual chlorine will need to be monitored and kept to a minimum
coming out of the Greensand media filters.  A high chlorine residual leaving the Greensand filters could
compromise the IEX vessels.

The residuals control will continue to operate similarly as Phase 1, however since there are now two
Greensand media filters and they are responsible for turbidity removal as well as manganese removal, it
is expected the amount of spent backwash water will increase as well as the frequency the recycling of
supernatant. Due to the limitations of residuals disposal at the Long Pond WTP, the resin manufacturer
that will be selected for the IEX vessels will also have to be able to provide offsite resin regeneration.
The amount of resin regenerations required will be determined by the resin capacity which varies
depending on the water quality.  The resin capacity will be determined through either pilot or bench
scale testing.

Figure 4-15 shows a process flow diagram of the new treatment processes after the completion of Phase
2. Figure 4-16 shows a site plan of the new building which will house the upgrades from Phase 1 and
Phase 2 (shown in a dashed line).



Tu

Butterfly Valve

Turbidimeter

pH pH probe
S Grab sample location

FM Flow Meter

Cl res Chlorine residual

LEGEND

PLOT DATE:

NO SCALE

HOUSATONIC WATER WORKS COMPANY
Water System Evaluation

3/26/2021
Figure 4-15: Phase 2 – Additional Adsorptive
Media Filter and IEX Process

SWW        Spent wash water

FIN           Finished water
FIL            Filtered water

BWW        Backwash water

RW           Raw water

OVF         Overflow

BWP         Backwash pump

RCP         Recycle pump

S               Sample tap

CL RES    Chlorine Residual

NaOCl      Sodium hypochlorite

REC         SWW Recycle

AS            Air scour

FM

RW

NaOCl

OVF
CHLORINE CONTACT TANK 10 HP

10 HP

S

pH

Cl res

S

pH

Cl res

FM
TO

DISTRIBUTION

1.0 MG
STORAGE TANK

Pump

Vertical
Pressure
Filter No. 1

21
0 

G
PM

Pi

Pf
Pressure (initial)
Pressure (final)

Pi

Pf

S

Tu

FIL

SWW

RCP’S

SWW Recycle Tank
(buried concrete):
11,000 gal

REC

Air scour blower

5,000 gal Sludge
Storage Tank

LONG POND RESERVOIR

Vertical
Pressure
Filter No. 2

IEX
Vessel
No. 1

IEX
Vessel
No. 2

21
0 

G
PM

Pi

FIL

NaOCl

FM

S

Tu

S

Tu

S pH

Cl res Cl res

FIL

FI
N

SW
W

SW
W

FM pH

pH adjustment
if needed

pH

Pf

S

Tu

pH



12' x 12' KO panel

Containment wall (typ)

Lab & Control
Room Sumsersible

Recycle
pumps
(below hatch)

Room for Future
Chemical

Collapsible
containment
berm

11,000 gal concrete
spent backwash water
holding tank below
(13 ft x 14 ft x 10 ft D)

70 ft

Concrete pad (typ)

30 ft

PLOT DATE:

 SCALE:
1/8 inch per ft

3/25/2021

Figure 4-16: Proposed Layout of New Treatment Building
Housatonic Water Works Company
Water System Evaluation

Electrical &
Mechanical
Equipment

Filter
Vessel No. 1
(9 ft 6 in dia)

Future
Filter

Vessel No. 2
(9 ft 6 in ft

diam)

Future
IX

Vessel No. 1
(6 ft dia)

Future
IX

Vessel No. 2
(6 ft dia)

NaOCl
Addition

Gravel Pit

Sludge
Holding Tank

Future
Filter

Vessel No. 2
(9 ft 6 in dia)



Housatonic Water Works Company - Water System Evaluation
Great Barrington, MA

4-42

4.5.5 Implementation of a Corrosion Control Program

At the time of this writing, the HWWC system is in compliance with the EPA Lead and Copper Rule (LCR).
There have not been any violations of the LCR since 2018 and the concentrations of lead and copper
appear to be stable. When the system violated the LCR back in 2016, MassDEP approved the installation
of corrosion control equipment including chemicals for corrosion and pH control. No corrosion control
equipment has been installed to date.

As part of Cornwell Engineering Group’s evaluation into the cause of water discoloration in the
distribution system, the group investigated several corrosion control parameters. In response to this
investigation, the 2020 Sanitary Survey (issued September 2020) indicated the following:

“MassDEP requires that a final copy of the consultant’s study report be provided by December 21, 2020.
If MassDEP agrees with the report’s recommendations, all necessary permitting and equipment
installation recommended within that report must be completed by June 1, 2021 and submit a copy of
that report to the Department”

The final report by Cornwell Engineering Group was issued in October 2020. The recommendations of
the report regarding corrosion control included the following statement:

“9. The current distribution system pH is already close to the saturation pH (8.2), so it may not be
possible to increase the pH much higher. Consequently, if lead and copper cannot be controlled under
current conditions, the addition of orthophosphate may need to be evaluated. Evaluation of
orthophosphate and pH adjustment should include, at minimum, laboratory solubility studies for lead
and copper to evaluate optimal pH and orthophosphate dose.”

To AECOM’s knowledge, MassDEP has not responded to the submitted Cornwell Engineering Group
report or required the design of a corrosion control system.

It is the recommendation of AECOM to defer to the conclusions of the Cornwell Engineering Group
Report regarding corrosion control. The chemistry of a distribution system should not be altered without
just cause. In the event another LCR violation occurs, HWWC should conduct a laboratory solubility